
National Pollutant 
Release Inventory

Guidance Manual 
for the 
Wastewater Sector

Canadian Environmental Protection Act, 1999



Headquarters
National Pollutant Release Inventory

Environment Canada

9th Floor, Place Vincent Massey

351 St. Joseph Blvd.

Hull, QC 

K1A 0H3

Tel: (819) 953-1656

Fax: (819) 994-3266

E-mail: NPRI@ec.gc.ca

Newfoundland and Labrador, 
Prince Edward Island, 
New Brunswick and Nova Scotia
National Pollutant Release Inventory

Environment Canada

16th Floor, Queen Square

45 Alderney Drive

Dartmouth, NS 

B2Y 2N6

Tel: (902) 426-4482 / 426-4805 / 426-5037

Fax: (902) 490-0722

E-mail: NPRI_ATL@ec.gc.ca

Quebec
National Pollutant Release Inventory

Environment Canada
[...]
Appendix G      Behaviour of NPRI Substances in Specific Wastewater Processes

Guidance Manual for the Wastewater Sector 81



Trickling Filter
Carbon dioxide is an NPRI substance generated as a by-product from a trickling filter. Biomass in the form of slime

grows on the media of a trickling filter (Stephenson and Blackburn, Jr., 1998, p.282). As wastewater passes over the

slime, nutrients and oxygen diffuse into the slime and carbon dioxide diffuses out of the slime along with other 

by-products.

Volatile NPRI substances can be emitted to air from a trickling filter. Air emissions occur because of volatilization

and air stripping. Those emitted may include volatile organic compounds (i.e., toluene and styrene), ammonia and

hydrogen sulphide, depending on their inlet concentration levels. The fate of VOCs in trickling filters has been

studied by Parker et al., 1996c, (in Dawson and Beyerlein, 1997).

Organic NPRI substances are expected to decompose in a trickling filter. Examples of such substances are benzene,

toluene, styrene and xylene. Final decomposition products are primarily carbon dioxide and water. The extent of

decomposition varies from substance to substance.

Nonylphenol is an NPRI substance which can be formed in a trickling filter. Nonylphenol ethoxylates are precursors

for the formation.

Rotating Biological Contactors
Volatile NPRI substances can be emitted to air in a rotating biological contactor. Air emissions occur by

volatilization because the contactor is open to the atmosphere. Those emitted may include volatile organic

compounds (i.e., toluene and styrene), ammonia and hydrogen sulphide, depending upon their inlet concentration

levels. Parker et al., 1996c, (in Dawson and Beyerlein, 1997) found that VOC emissions by volatilization from

rotating biological contactors could be affected by many parameters, including recycle rate, hydraulic loading and

rotational speed.

Organic NPRI substances are expected to decompose in a rotating biological contactor. Examples of such

substances are benzene, toluene, styrene and xylene. Final decomposition products are primarily carbon dioxide

and water. The extent of decomposition varies from substance to substance.

Nonylphenol is an NPRI substance which can be formed in a rotating biological contactor. Nonylphenol ethoxylates

are precursors for the formation.

Anaerobic Digestion
Several NPRI substances are generated during anaerobic digestion. The digestion process produces three output

streams — digester gas, digestion effluent and digested sludge (Fresenius et al., 1989, p.869). Anaerobic digester gas

typically contains 65-70% methane (CH4), 30-35% carbon dioxide (CO2), and trace amounts of hydrogen sulphide

(H2S).

Several NPRI substances are also found in the anaerobic digestion effluent. They include ammonium ion 

(400-1 100 mg N/L), phosphate (200-2 500 mg PO4-3/L), and manganese in the form of potassium permanganate

(500-200 mg KMnO4/L) (Fresenius et al., 1989, p.873).

Mercury has been detected in anaerobic digester gas. A study of a sewage-treatment plant in Goteborg, Sweden,

(Sommar et al., 1999) found that the total mercury in anaerobic digester gas ranged from 119 to 162 ng/m3. It

consisted of dimethylmercury at 55-93 ng/m3 and elemental mercury at 65-88 ng/m3. The feed sludge to the

digester contained 5% solids and had a mercury concentration of 1-2 mg/g dry sludge.

Aerobic Lagoons
Volatile NPRI substances can be emitted to air in an aerobic lagoon and are also expected to be present in the

effluent and bottom sludge. Air emissions occur by volatilization because the lagoon is open to the atmosphere.

Those emitted may include volatile organic compounds (i.e., toluene and styrene), ammonia and hydrogen

sulphide, depending on their inlet concentration levels. These substances are water soluble and can therefore be

contained in the effluent as well as trapped in the bottom sludge through its water content and/or solid adsorption.

Appendix G      Behaviour of NPRI Substances in Specific Wastewater Processes

82 Guidance Manual for the Wastewater Sector



Organic NPRI substances are expected to decompose in an aerobic lagoon. Examples of such substances are

benzene, toluene, styrene and xylene. Final decomposition products are primarily carbon dioxide and water.

The extent of decomposition varies from substance to substance.

Facultative Lagoons
Nitrogen is removed in facultative lagoons. The removal mechanism appears to be the result of a combination of

ammonia volatilization, algal uptake, nitrification/denitrification, sludge deposition and adsorption onto bottom

soils (Grites and Tchonaboglous, 1998, p.532). Nitrogen removal in facultative lagoons is in the range of 43-82% 

for an influent nitrogen concentration of 14-50 mg/L.

Mercury has been detected in effluent from facultative lagoons. Araujo et al., 1996, reported the mercury

concentration in effluent from facultative ponds in the range of 0.75 and 2.70 mg/L and that from subsequent

maturation ponds in the range of 0.73 and 2.14 mg/L. The observed overall mercury removal efficiency was 

1.1-72.5%. The mercury concentration in sludge of facultative ponds was found at 0.238 mg/kg (dry basis) and 

that in sludge of maturation ponds at 0.04-0.23 mg/kg. Some kinds of algae have been identified that show strong

adsorption affinities for mercury.

Volatile NPRI substances can be emitted to air in a facultative lagoon and are also expected to be present in the

effluent and bottom sludge. Air emissions occur by volatilization because the lagoon is open to the atmosphere.

Those emitted may include volatile organic compounds (i.e., toluene and styrene), ammonia and hydrogen

sulphide, depending on their inlet concentration levels. These substances are water-soluble and can therefore be

contained in the effluent as well as trapped in the bottom sludge through its water content and/or solid adsorption.

Organic NPRI substances are expected to decompose in a facultative lagoon. Examples of such substances are

benzene, toluene, styrene and xylene. The extent of decomposition varies from substance to substance.

Chlorine Disinfection
Chloroform, trichloroethylene and tetrachloroethylene are formed as a result of wastewater chlorination. These

substances were detected in chlorinated wastewater at many treatment plants in Ontario (Glaze and Henderson,

1975; Grove et al., 1985; Supply and Services Canada, 1993, p.11).

Chlorine gas can be emitted to air during chlorine disinfection if chlorine is used as a disinfecting agent.

Volatile NPRI substances can be emitted to air and are also expected to be present in disinfected wastewater 

during chlorine disinfection. Air emissions occur by volatilization because the disinfection is conducted in the 

open atmosphere. Those emitted may include volatile organic compounds (i.e., toluene and styrene), ammonia 

and hydrogen sulphide, depending on their inlet concentration levels. These substances are water soluble and can

therefore be contained in the disinfected wastewater.

Dechlorination
Sulphur dioxide is the only NPRI substance which may be used during dechlorination, according to literature data.

Dechlorination involves removal of free and combined residual chlorine that remains after chlorination to reduce

the toxic effect of chlorinated effluent (Grites and Tchobanoglous, 1998, p.854; Droste, 1997, p.223). Sulphites are 

a common class of dechlorination agents which include sodium bisulphite (NaHSO3) and sodium metabisulphite

(Na2S2O5). Sulphur dioxide (SO2), sodium thiosulphate (Na2S2O3), and granular activated carbon have also been

used for dechlorination.

Hydrochloric acid and ammonium ion are two NPRI substances which may be formed during dechlorination.

When sodium bisulphite is added to wastewater, residual chlorine is converted into hydrochloric acid (Grites and

Tchobanoglous, 1998, p.859):

NaHSO3 + Cl2 + H2O → NaHSO4 + 2HCl

When sulphur dioxide is added to wastewater, both hydrochloric acid and ammonium ion are formed as a result 

of reactions of sulphur dioxide with free chlorine, monochloramine and dichloramine (Grites and Tchobanoglous,

1998, p.854).

Appendix G      Behaviour of NPRI Substances in Specific Wastewater Processes

Guidance Manual for the Wastewater Sector 83



Reaction with chlorine:

SO2 + HOCl + H2O → Cl- + SO4
-2 + 2H+

Reaction with monochloramine:

SO2 + NH2Cl + 2H2O → Cl- + SO4
-2 + NH4

+ + 2H+

Ultraviolet (UV) Disinfection
The literature data obtained suggest there is no formation of NPRI substances during UV disinfection. Because UV

light is not a chemical agent, no toxic residuals are produced (Grites and Tchobanoglous, 1998, p.872; Droste, 1997,

p.530). However, certain chemical compounds may be altered by UV radiation, but it appears that the compounds

formed are harmless or are broken down into more innocuous forms.

Ozone Disinfection
The literature data obtained suggest there is no formation of NPRI substances during ozone disinfection. Because

ozone decomposes rapidly, no chemical residual persists in the treated effluent. In ozone disinfection, an ozone

dosage is usually 0.5 to 2.0 ppm and a residual ozone concentration of 0.3 to 0.4 ppm can be maintained for four

minutes (Stephenson and Blackburn, Jr., 1998, p.242).

Gravity Thickeners
Volatile NPRI substances can be emitted to air and are also expected to be present in effluent and thickened sludge

from a gravity thickener. Air emissions occur by volatilization because the gravity thickening is conducted in the

open atmosphere.

Heavy metals are commonly concentrated in sludge and also present in effluent in trace amounts.

Centrifuge Thickening
Volatile organic compounds are mostly concentrated in solids. The amount of VOCs captured in solids could be in

the range of 14-53% of the total VOC output, while the air emission was small at about 2% (Monteitch and Bell,

1998, in D’Amato, II, and DeHollander, 1999).

Heavy metals are commonly concentrated in sludge and also present in effluent in trace amounts.

Belt Thickening
Belt thickening is a sludge-dewatering process using various press and filter systems. Common systems include

vacuum belt filters, automatic plate and frame presses, gravity belt presses, and belt presses with combinations of

pressure and vacuum devices (Stephenson and Blackburn, Jr., 1998, p.139). Some filter presses can approach 100%

solids’ removal efficiency and produce dewatered sludge containing 40-60% solids (Fresenius et al., 1989, p.903).

This means that the filtered liquid can be free of solids.

Volatile organic compounds are mostly concentrated in solids. The majority of VOCs could be captured in filter

cake, while the amount present in filtrate and wash water was less than 5% of the total VOC output and the air

emission was also small at about 2% (Monteitch and Bell, 1998, in D’Amato, II, and DeHollander, 1999).

Heavy metals are commonly concentrated in sludge and also present in effluent in trace amounts.

Biofiltration
Volatile organic compounds and hydrogen sulphide are removed from waste gas streams by biofiltration. Biofilters

can remove 83% of total VOCs and more than 90% of hydrogen sulphide, while biotrickling filters remove as little

as 11% of total VOCs and more than 87% of hydrogen sulphide (Torres and Basrai, 1998, in D’Amato, II, and

DeHollander, 1999).

Appendix G      Behaviour of NPRI Substances in Specific Wastewater Processes

84 Guidance Manual for the Wastewater Sector



Appendix H
Calculation Examples
Example 1 - Annual Release and Transfer of Ammonia from a Facility with a Biological Nitrogen-Removal Process
A wastewater treatment facility contains conventional aerobic treatment and treats 50 000 m3/d wastewater. The 

raw wastewater has an average ammonia concentration at 26 mg/L. The facility discharges the treated wastewater 

to a receiving water body and is operated 365 days during a reporting year.

Identification of Release and Transfer Streams
The wastewater treatment facility generates two release streams and one transfer stream. The two release streams are

air emission and effluent discharge, and the transfer stream is biosolids. Since all biosolids generated are transferred

for off-site processing, there is no release to land.

Determination of Ammonia Air Emission by Emission Factor
The air emission of ammonia from the facility is estimated using the emission-factor method. The uncontrolled

emission factor for ammonia air release from municipal wastewater treatment plants has been reported at 2.2 g/m3

of wastewater treated (Appendix D, Table D-22). According to the emission-factor method, the annual air emission

of ammonia from the facility is determined as follows:

Eair = F’uncontrol � Q � top � (1 – f) � 10-6 tonne/g (EQ D-3)

= 2.2 g/m3 � 50 000 m3/d � 365 d/yr � (1 – 0) � 10-6 tonne/g

= 40.2 tonne/yr

where:

Eair = annual air emission of ammonia, tonne/yr

F’uncontrol = 2.2 g/m3 of wastewater treated (uncontrolled emission factor)

Q = 50 000 m3/d (daily volume of wastewater treated)

top = 365 d/yr (operation days during a reporting year)

f = 0 (emission control equipment efficiency)

Quantity of Ammonia Contained in Biosolids
The quantity of ammonia contained in biosolids is approximated based on engineering estimation. The ammonia

removal efficiency by a conventional aerobic treatment facility ranges from 0% to 20% (Appendix F, Table F-1), and

an estimate of 10% is assumed for the facility. It is also assumed that the quantity of ammonia transformed in the

conventional system is small. With these assumptions, the quantity of ammonia in the sludge is calculated as

follows:

fremoval = (Esludge + Eair + Etransformed) /(Ci � Q � top � 10-6 tonne/g) (EQ F-4)

= (Esludge + 40.2 + 0)/(26 g/m3 � 50 000 m3/d � 365 d/yr � 10-6 tonne/g )

Esludge = 47.45 tonne/yr – 40.2 tonne/yr 

= 7.25 tonne/yr

where:

Esludge = annual quantity of ammonia in the sludge, tonne/yr

Ci = 26 g/m3 (ammonia concentration in wastewater influent)

Q = 50 000 m3/d (daily volume of wastewater treated)

top = 365 d/yr (operation days during a reporting year)

fremoval = ammonia removal efficiency

This example demonstrates that EPA emission factors for air are large (compare the volume of ammonia released

through sludge with that of air). If monitoring data are available for influent, effluent and sludge concentrations,

air emissions may be more reliably estimated through the mass balance technique.

Guidance Manual for the Wastewater Sector 85



Aqueous Release of Ammonia
The aqueous release of ammonia is estimated by the equation:

Eeff = (Ci � Q � top � 10-6 tonne/g)(1- fremoval) (EQ F-5)

= 474.5 tonne/yr (1- 0.1)

= 427.0 tonne/yr

Summary
Summarized in Table EX-1 are calculation results for annual release and transfer of ammonia from the reporting

facility.

TABLE EX-1 – CALCULATION RESULTS FOR ANNUAL RELEASE AND TRANSFER OF AMMONIA FROM A FACILITY WITH A
BIOLOGICAL NITROGEN-REMOVAL PROCESS

ON-SITE RELEASE   

AIR WATER LAND OFF-SITE TRANSFER TOTAL

40.2 tonne/yr 427.0 tonne/yr 0 7.25 tonne/yr 474.5 tonne/yr 

Example 2 - Annual Release and Transfer of Phenol from an Activated Sludge Facility
An activated-sludge facility treats about 470 000 m3/d wastewater and discharges the effluent to a receiving water

body. It also generates dewatered sludge which is transferred for off-site processing. The facility consists of both

primary and secondary (activated sludge) treatment processes and is operated 365 days during a reporting year.

Identification of Release and Transfer Streams
The facility generates two release streams and one transfer stream. The two release streams are air emissions and

effluent discharge. Air emissions occur within uncovered processes, such as primary sedimentation and secondary

clarification. Any remaining phenol after biological treatment is released to effluent. The transfer stream results

from production of dewatered sludge, which is transferred off-site for processing. It can contain a trace amount 